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THE INSPECTION CERTIFICATE AS PER EN 10204 CLAUSE 3.1 CONFORMING TO THE DEFINITION IN EN 10168 _
NAME OF THE
LVETIC.AS
CERTIFICATE NO: 2018-147-1 MANUFACTURER: MESCIER DEMIR CELIK SAN.
NAME OF THE
TICARET LTI
R MESCIER DIS TICARET LTD STL
commooiTY: HOT ROLLED PRODUCTS OF STR 2 THYSSENKRUPP MATERIALS ROMANIA SRL BD. BASARABIA N
STRUCTLsAtoTEES U SToMe FORIA PRESE,ETAl 1 SECTOR 3, 030352 BUCHAREST
QUALTEY: $235)R as per EN 10025-1.2004 VESSEL: MV NISA SOFUOGLU
INVOICE NO: [MDT2013000000403-1 _
[PRODUCT NAME: FLAT BARS® EQUAL ANGLES
CONTRACT HO: MES118147-1 _ PAGE
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1 171443 2X5,0 2,00 00 276.6] 3758] 134 | 216 - B | |00 0.22 [ 0.74 | 0.025] 0.020 0251 0,05 0.08 [0.005] 0 _[0028]0002] 0 [0.005| 0.28
2 30510 0X3,0 .00 00 2862| 3369| 135 [302] - - B - |02 0.18 | 0.68 {0.027]0.034] 032 | 0.09 | 0,09 |0.008] 0 |0025|0005] 0 ]0.005 028
3 172508 0X 2,00 00 280.6| 362.7| 132 | 285| - - - - - 16| 020 | 0.75 [0.032}0.025| 025 0,08 | 0,05 |0005| 0 |o0ze(0008] 0 [0.008] 032
4 30254 SX. 2,00 00 281,9] 393.6| 1.40 |268] - - - - - 08 | 032 | 062 ]0,028)0.032 21| 0,04 | 008 |0007| o |002e]0005] O 0003|022
H 6005 5X25X3,0 93 00 288,7(378.5] 1.31 |20.8] - - - - - 031018 069 [0018{0.031] 0 | 026] 0.09]0.04 {0g0s| o |0, B 0.24
6 272397 0X30X 7.84 00 283.9]3963] 140 [30.1] - - - - - 11022 | 082 [0025[0.028] © 008|007 ]0009] © o 029
7 734742 0X30X4,0 1,98 00 2808/ 390.2| 135 | 274 - = 2 - - 1 0,26 ) 0.71]0022]0,032| O Al 0.06 11 {0011 0. il
8 212587 40X40%4,0 59 00 271.8] 3854 142 |312] - - - - - 121020 0.78 [0.031]0027| © [0.13]008]008 005}
[ 15353 50X50X5,0 9,86 ,00 260.8] 374.2] 130 | 2851 - - - - ~ | 040]0.33] 087 [0025[0.031] 0 }033)004] 011 4| 0,
10 170651 60X60X6,0 1.96 00 63,9 365.2] 138 | 274] - - - - - | o8] o014 082 0028|0029 o |027]0.07]0.09 0250, CHaz
11 5292 70X70X7.0 5,86 00 89.8] 412,5| 142 (298] - - - - - 1 19| 0.71 [0.039{0032] 0 | 028 008] 0.08 Q2 ko001, o |0.005|c0.2
12 5293 80X80X8,0 5,90 00 299.3| 403.8] 1,35 [ 265] - - - - - 17 [0.25] 0.78 [0.041] 0.028] 0 | 0.8 | 0.11] 0.08 [0.006]\|-0” F0022{ 0,000}« 0 } 0009
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SURVEYORTO V€ HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED (N ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE QUALITY CONTBQZ'DEPARTMENT /
26080641 [ACCEPTANCE mwo~ 9
1] VALUES ARE FORKVISO TEST TEMPRATURE®25°C oewla ceLl
Fulfeyafi 4 21 BENDAND REBEND TESTS ARE FOR ONLY RIBBED REINFORCING STEELS A
NOTES T3 €50 KARABUX
ISV (3] "L"MEANS"LOGITUDINAL™ “T" MEANS "TRANSVERSE® Gx VD, 6190829311
(4]  (NUMBER OF CYCLES X 3000000)
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PJSC "Dneprovsky Iron&Steel Integrated Works™ Lt Leihemuams
51926, Ukraine, Kamyanske, Soborna 18-B str.

Fax 0569)53-16-36.51-67-87,51-67- 77'2-1114 B

- TH K KAYECTB*- N° 64
3.1 BN 10204:2004

B ALl

05303013 ~ 2190128010

?AP;;IE»;]THE AKLUOHEPHE TCBAPWCTBO "3ABOA METANOKONCTRYKUIA YKPC:

BYA, YRAPHV(KIB, 6.54, M.AHINPO, AKINPOMNETPOBCEKA QB/1, 49019
b A0 65489734 )
HECHE it Slran wmt o
Wnennep 8Y HACTY 26513, ZDOS(FOCBSD 2005) Nasin KoupeprepHbit
HACTY 3436-96 (TOCT 8240-97)
AOCTY 4484:2005 (I'OCT 535-2005)
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1 91D206 (C6) 2988 0,22 Cy3nc 80x40x4.5 12000 +200/-0 Mauxn, 728 1 4030 4,010
2 910206 (C6) 2992 0,22 Cr3nc B80x40x4.5 12000 +200/-0 MNavksn, 728 5 19.502 19.402
3 910206 (C6) 2950 0,22 Cr3nc 80x40x4.5 12000 +200/-0 Maurn,728 7 27.660 27.520
4 910201 (C6) 2978 0,22 Cr3nc BOxA0x4.5 12000' +200/-0 Nauxn,728 3 11.933 11.573
5 910200 1968 > Cranc B80x40%3.5 12000 +200/-0 Maurn,728 i1 3.963  3.943

.47 67.088 65.748

\JM'VBCKK'/ CGCTAD RO XCBHEBROH modc, 5

Dl N st s ? or 2L cu T v N 14 As a ] su Sg
0,14 045 0,13 0,020 0,016 004 0,03 0,04 = 0,002 0,001 - 0,009 0,002 0‘010 = 0,003 =

014 045 013 0,020 0016 004 003 0,04 - 0002 0001 - 09 : = 003 -
014 045 0,13 0,020 0,016 0,04 0,03 0,04 = 0,002 0,001 = Q0,003 -

0,24 047 0,09 0,023 0,012 0,03 0,03 0,05 - 0,002 0,001 - 0,003 -

- 0,003 -

015 046 0,10 0,022 0,017 003 003 004 B 0.002 0.001
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